



2 March 2015

Manufacturer's Declaration

Palziv's Vizion 2pcf (EU name – PA30) is being tested annually in Palziv's laboratory, in a simulated FMVSS302 chamber¹, and has achieved the following ratings:

04/23/2014 – 0.39" thick - 64 mm/min .

03/05/2013 – 0.405" thick – 57 mm/min .

05/28/2012 – 0.4" thick – 64 mm/min .

In addition – 0.4" thick samples have been tested, on 05/14/2015, at FILK, an accredited laboratory in Germany:

Test Report - Flammability of Materials acc. to FMVSS 302



Product/Material Details

Material / No.	PA30 TROPAL		
Kind of Material	foam		
Color	anthrazite		
Laminate Material	no		
Specimen Dimensions [mm]	L = 290	W = 70	T = 10
Preconditioning	23°C / 50 % r.H.		
Supporting Wires	no		
Material Side exposed to Flame	-		

Burning Data

longitudinal	Specimen					
	# 1	# 2	# 3	# 4	# 5	# 6
Single Values Burning Distance [mm]	254	254	254	254	254	
Single Values Burning Time [s]	247	228	236	252	241	
Single Values Burning Rate [mm/min]	61,7	66,8	64,6	60,5	63,2	
Mean Value Burning Rate [mm/min]	63,4					
Maximum Value Burning Rate [mm/min]	66,8					

Authorized by
 Gil Cimering
 CKO (Chief knowledge manager)
 Palziv group

1. ⁱ <https://vimeo.com/97090500>

All the above test results comply with the FMVSS302 102mm/min requirements.